C RAC E R Www.c-racer.com
INSTALLATION INSTRUCTION

Model Product Code

HONDA X ADV 750 21+ Front Fender Beak Extension FB-HXADV21

CONTENTS MATERIAL DESCRIPTION
. 1pcs Plastic part The product is made of ABS plastic
. 3pcs Support Component (12-FB-HXADV-SET) in glossy black color
. 6pcs M6X16 Allen screws with round head The support parts are made of Inox 2mm thick.
. 2pcs M5X15 Allen screws with round head The screws, nuts, and washers
. 4pcs M6 Security nuts are galvanized in silver color.

. 4pcs 6X18 Washers
. 2pcs M6 Encased square nuts

NO OO~ WN -~

These are the contents you will find inside the

product package as well as a card containing the link to
download the leaflet with the detailed installation instructions
and step-by-step rich photographic material.

Before starting the installation, read the instructions carefully
so that you know if you have the right tools and skills,
otherwise contact a professional.

The product is for race use only
For any further information please do not hesitate to contact us: Tel.: +30 2108075387 Email: info@c-racer.com

Page 1/4



C RACER WWW.C-racer.com

First press the inner pin (left and right) of the clip of the
internal plastic cover and then remove it.

Do the same with the two clips in the front
part of the plastic cover.

Open the side cover with your hands, find the allen screws
on each side and remove them.

Now you can remove the entire front cover, as the photo
shows. Keep it in case you need to restore it in the future.

Page 2/4



C RAC E R WWW.C-racer.com

Place the support parts as shown in the photo.
Before tightening them make sure that they are parallel
to the plastic cover.

Place the encased square nuts in the front,
as the photo shows. Put them in the center of the hole
of the plastic cover.

Screw the other part in the position shown in the photo.
Encased square nuts must be held with your hand

to be able to secure the screw (not presented in the
photo for photography reasons).

Place the plastic fender and screw it to the back
part, as the photo shows.

Page 3/4



C RAC E R WWW.C-racer.com

Screw the front part as well, as shown in the photo.
Finally put back the two clips (left and right) that hold
the cover.

This will be your final result. Happy and safe rides.

Page 4/4



	Page 1
	Page 2
	Page 3
	Page 4

